[ET -

A HSEERI Y H B2 TR TR P ER, T44E T C490BPG SLilibLIT A %
7,

PRSI TIN C490BPG S4IMALEAFR , R iEWI LT N4

1. FP RS S X R85

2. PR A H S S

3. P B AR R

A H SR AR AR YE 2009 AR BT gm] . 2 J5 BT E R S AR BT R
B,

2009 4 12 H

PREFACE

This catalogue is published with the aim of offering convenience to the

customers. It includes all parts of the engine model C490BPG.

On placing orders for the parts of C490BPG engine,the customers are requested
to offer the following notes:

1.The model of your engine and its serial number.

2.The part number indicated in this catalogue.

3.The name and quantity of the part required.

Drawing of the parts in this catalogue are made according to the design in 2009.

Further changes of the design will be reflected in the next edition.

December/2009



H sx

Contents
BUA KAE52 488 Cylinder block flywheel housing assembly «+«««««+seeessrerennueinineenienns 2
KELTEMECSMIM  Cylinder head and gas exchanging system assembly ««eeeveeeeeeeenninnen. 6
WER B Oil SUMP ASSEMBIY +++ v evemvrnere ettt 10
TG ZEEFT AL Piston connecting rod assembly «««veeeeeeeieniiiiniini 12
KA AL Crankshaft flywneel aSSembly ««««+ssseeeessmmreeansieiieaniis et e, 14
IERHARAE S R B Timing gear train assembly -« eeeeeveeeneareaiinnii 16
RELTEE B Cylinder head cover assembly -+« «xeerevmresreienartiiii e 20
HLIHE ML Oil pump and 0il Pipe assembly ««««essseveeeranrsnreniennieann, 29
BHIKEE JKUEHBEE  Cooling water pump and fan assembly «««-«« -« s eeeeremmrmmennnannennn 24
PRI R ST Fuel supply system assembly «eeeeeeererveniiiniii, 26
BLIMIETE 22 ML FEHL R HHLEE veveeeeeovrmeeee oo snie e e e e o8

Oil filter . starting motor and charging generator assembly



Cylinder block flywheel housing assembly

HLA REETE B AL




HLA REETE B AL

Cylinder block flywheel housing assembly

5 (A=) % B & I
No. Part No. Name Q’ty | Remark
1 | GB/T5782-2000 ﬁlﬁfjgz*%’% Bolt M12x32 8
2 | GB/T93-1987 S ARLE 12 Spring washer 12 10
3 | 490B-13001A kAT Flywheel housing 1
4 | GB/T5783-2000 ﬁlﬁoqjgggﬁ Bolt M10x25 8
5 | GB/T93-1987 S EE 6 Spring washer 2
6 | GBIT67-2000 ﬁfﬁﬂgﬂ Screw M6x10 2
7 | GB/T120-2000 K‘]l%%%mﬁ Pin A10x25 2
8 | GB/T5782-2000 ﬁ\lﬁfjggﬁ Bolt M12x45 2
9 | 490B-13003 WML TR Cover,inspection hole 1
10 | GB/T848-1985 JINRJE 12 Washer 12 8
11 | GB/T5782-2000 ﬁlﬁfjgg%’% Bolt M12x30 2
12 T 02 Ol seal 100x125x12 1
13 | 490B-01024A JERUIES) AR Oil seal seat 1
14 | 490B-01025 Je i E R Gasket 1
15 | 490B-01009 1€ 58 Plug 1
16 | 490B-01008 JETkE SRS Bushing 1
17 | 490B-01022 FikHER Lower thrust bushing 2
18 | 490B-01026 kMR Upper thrust bushing 2
19 | 490B-01019A TR 2R Bolt 10
21 | 490B-01023 IEER S Rear main bearing cover 1
22 | 490B-01033 FHIFL R E Lower half,ain bearing 5
23 | 490B-01034 FHIFC LR Upper half,main bearing 5
24 | 490B-01027 thoE Plug 1




HLA REETE B AL

Cylinder block flywheel housing assembly

5 (A=) % B & I
No. Part No. Name Q’ty | Remark
25 | 490B-01032 F K Main bearing cover 4
26 | 490B-01001 LIJREN Cylinder body 1
27 | GB/T119-2-2000 | [FI4:44 B8x20 Pin B8x20 2
28 | GB/T119-2-2000 | [FIf:4Y B10x24 Pin B10x24 2
29 | 490B-01080 WiILZE R 15 Plug 15 2
30 | 490B-01029 IRIE R% Plug RY% 6
31 | 490B-01079 Wil 3E R 40 Plug 40 4
32 | 490B-01071 ML g RE s Gasket 1
33 | 490B-01072 FLI I JAE E Al Qil filter back plate 1
34 | 490B-01073 HLIMIETE as Gasket 1
35 | 490B-01076B sehET fs . Fuel filter back plate 1
36 | GB/T93-1987 S HE 10 Spring washer 10 15
37 | GB/T5783-2000 | /SfskIRH: M10x22 Bolt M10x22 2
38 jQOB—OlOOZA iﬂiﬂaﬁ%ﬁ(ﬁﬂ) Bolt 14

90B-01003A KELTEIEE(2) Bolt 4
40 | 490B-01005 & Cylinder liner 4
41 | 490B-01006 G EKE Water seal ring 8
42 | 490B-01007 R E RS Camshaft bushing 2
43 | 490B-01012 HKEHR Gasket 1
44 | 490B-01011(&J7) | HEKE Water pipe 1
45 | GB/T5783-2000 | 7SfAkIRF: M8x25 Bolt M8x25
46 | GB/T91-2000 JFE4 1x12 Pin 1x12 1
47 | 485-01103 TCK 1] F 0 Drain cock core 1
48 | 485-01101 JROK 1 T4 Drain cock handle 1




HLA REETE B AL

Cylinder block flywheel housing assembly

FF5 (A2 % B & I
No. Part No. Name Q’ty | Remark
49 | 485-01102 A4 Cock body 1
50 | GB/T97-1-2002 HpE Washer 2
51 | 485-01104 JifL Spring 1
52 | 490BPG-15200-8 | Fij 7 4L(%) Front bracket(left) 1
53 | 490BPG-15100-8 | Rij 7 44(£7) Front bracket(right) 1
54 | 490B-34009 O AU &t el O-ring 1
55 | GB/T93-1987 SR 8 Spring washer 8 4
56 | GB/T5783-2000 | /~ffIskiZie M8x16 Bolt M8x16 2
57 | 495B-34006 S RN Lower body air intake 1
58 | JB3616.1-84 I %) Filter net 1
59 | 490B-34008 R % 1 P Rubber seal ring 1
60 | 490B-34005 N upper cover air intake |
61 | GB/T97.1-2002 | V-8 6-140HV Washer 6-140HV 1
62 | GB/T62-1988 BOL IR LE M6 Nut M6 1




S fnsE S BiSHLM  Cylinder head and gas exchanging

system assembly




SfrsE S Bi AWM Cylinder head and gas exchanging
system assembly

5 (A= s B & I
No. Part No. Name Q’ty | Remark
1 | 490B-03018 WiILZER 12 Plug 12 2
2 | GB/T894-1-1986 | 4k 20 Snap ring 20 2
3 | GB/T848-1985 P 20 Washer 20 8
4 | 490B-03212A KINEERE Valve rocker arm bushing | 8
5 | GB/T6171-2000 | /NffU2+: M8x1 Nut M8x1 8
6 | 490B-03201 5 ] B R T Scejg:;tr:gg screw for valve 8
7 | 490B-03211A IR Valve rocker arm 8
8 | 490B-03202 SRR S e Seat 4
9 | 490B-03203 SRR Spring 3
10 | 490B-03204 SIS Shaft 1
11 | GB/T5783-2000 | 7SffSkIZEe: M8x18 Bolt M8x18 9
12 | GB/T93-1987 S ARJE 8 Spring washer 17
13 | GB/T97-1-1985 | “F-#4fE 8 Washer 8 2
14 | GB/T1096-1979 | “Ff# C8x32 Key C8x32 1
15 | 490B-06003 SHERT Push rod 8
16 | 490B-06002 AT Push tappet 8
17 | GB/T5782-2000 | /<ffiski8fe M12x45  Bolt M12x45 1
18 | GB/T93-1987 S ARLE 12 Spring washer 12 1
1| do0B-02011 | MAHTERREE  SERTRREElT
20 | 490B-02008 L ES T AR Thrust plate for camshaft | 1
21 | 495B-06001 o Camshaft 1
22 | 490B-03006 I8 Split valve retainer 16
23 | 490B-03007 ST Valve spring seat,upper 8
24 | 490B-03005 ARIAE S Valve spring,inner 8




S fnsE S BiSHLM  Cylinder head and gas exchanging
system assembly

5 (A= PR B & I
No. Part No. Name Q’ty | Remark
25 | 490B-03004 KA Valve spring,outer 8
26 | 490B-03011 SRR T e Lower seat,valve spring 8
27 | 490B-03015 HES Exhaust valve 4
28 | 490B-03014 A Intake valve 4
29 | GB/T5783-2000 | 7~ffkiZfe M8x20 Bolt M8x20 4
30 | GB/T93-1987 SR 8 Spring washer 8 17
31 | 490B-03012 S it Rear cover 1
32 | 490B-03013 Je it e T Gasket 1
34 | A490BZL-03017 | M7 SX I 24 Bolt 4
35 | A490B-03101 SELEE Cylinder head 1
36 | 490B-03102 KITSE Valve guide 8
37 | GB/T923-1988 sIZIEEE M8 Nut M8 4
38 | A498B-03001 ST SRR Bolt 4
39 | GB/T6170-2000 | /FHIZEE M10 Nut M10 4
40 | GB/T93-1987 S AALE 10 Spring washer 10 4
41 | GB/T97-1-2002 | F-#4J& 10 Washer 10 4
42 | 490B-03003 HE B R Gasket 4
43 | GB/T899-1988 W MEAE AMB-M8x25  Stud AM8-M8x25 8
44 | GB/T6170-2000 | /NFAUEEE M8 Nut M8 8
45 | 490B-03103 g Plug 1
46 | 490B-43005 RS Thermostat gasket 1
47 | GB/T5783-2000 | 7NFfSkIEFE M8x25 Bolt M8x25 3
48 | GB/T97-1-2002 & 8 Washer 8 7
49 | 490B-43001 TR AR Thermostat cover 1




SfrsE S Bi AWM Cylinder head and gas exchanging
system assembly

5 (A= % B & I
No. Part No. Name Q’ty | Remark
50 | 490B-43003 TiRAS A Thermostat cover gasket 1
51 | 490B-43002 iR AT Thermostat 1
52 | 490B-01074 B Pipe 1
53 | 490B-43007 IINIEFR KA Water pipe 1
54 | 490B-43008 T2%€ NPT3/8  Plug NPT3/8 1
55 | GB/T5782-2000 K,T\Sﬁf;g R Bolt M8x35 4
56 | 490B-43101-1 RART Thermostat housing 1
57 | 490B-43009 TR Water temperature transducer | 1
58 | 490B-03108 HEA T Exhaust valve seat 4
59 | 490B-03107 AT Intake valve seat 4
60 | 490B-03009A mH Hoisting bracket 1
61 | 490B-01078 ji )L %E R 30 Pulg 30 4
62 | 490B-08001(TCM) | HERAE Exhaust pipe 1

490B-08001-3(3F111) | HESAE Exhaust pipe 1
63 | 490B-01004 AT T AT Gasket 1
64 | A490B-03109 IFpHEnd TR Copper sleeve 4
65 | 490B-09003-11 PSR Connecting pipe 1
66 | 490B-09002 HRE Intake pipe 1
67 | 490B-54000 2SN Air heater 1
68 | A490B-03016A W IHI A% AR Press plate 4
70 | A490BZL-03016 SITS4EmE  Oil seal 8




S Oil sump assembly

METE




HESEA K Oil sump assembly

5 (A= % W& E
No. Part No. Name Q’ty | Remark

1 | 490B-07200 Bl R Oil dipstick 1

2 | 490B-07002 i) i3 Oil sump gasket 1

3 | GB/T5783-2000 | ISk M8x16 Bolt M8x16 28

4 | GB/T93-1987 SR 8 Spring washer 8 28

5 | 490B-07100 TSR Oil sump 1

6 | JB982-77 A% LR 20 Seal ring 20 1

7 | JB2343-79 VAV P e Magnetic plug 1

- 11 -



.12 .

10

TG FEERF S Piston connecting rod assembly




TG FEEM S A Piston connecting rod assembly

5 5 4 s & I
No. Part No. Name Q’ty | Remark

1 | 490B-04002 F—iES I Compression ring(top) 4

2 | 490B-04003 BB Compression ring(second) | 4

3 | 490B-04102 LUy § Spiral expansion spring 4

4 | 490B-04103 % Pin 4

5 | 490B-04101 THMFRERA Oil ring body 4

6 | 490B-04013 PHIEI (0 ZE RS P ) Snap ring 8

7 | E490BPG-04001 | 7% Piston 4

8 | 490B-04004 T FEEH Piston pin 4

9 | 490B-04005 HATRE Connecting rod bush 4

10 | 490B-04201 EFF Connecting rod 4

11 | 490B-04007A HEFF A EC Connecting rod bearing 8

12 | 490B-04202 TR Connecting rod cap 4

13 | 490B-04009B HEFT IR Connecting rod bolt 8

.13 -



il K4 AL Crankshaft flywheel assembly

.14 -



il KA EUR.  Crankshaft flywheel assembly

5 (A= % & I
No. Part No. Name Q’ty | Remark

1 | 490B-05008 il VoA AR Bolt 1

2 | 490B-05006-1 g V e V-belt 1

3 | GB1096-1979 bt C12x63 Key C12x63 1

4 | D490BPG-05004 | % Crankshaft 1

5 | GB/T119-2-2000 | [RIf:44 B10x24 Pin B10x24 1

6 | GB/T278-1989 R 6302-2Z Bearing 6302-2Z 1

7 | 490B-05102 KhA R Flywheel ring gear 1

8 | 490B-05101-7 ke Flywheel 1

9 | 490B-05001-1 AR ORI A Safe plate 3

10 | 490BT-05002 K Flywheel bolt 6

.15 -



.16 -

ERFNR LS &2 B, Timing gear train assembly

Loty ‘Y




WERHARAEsh &R B Timing gear train assembly

5 (A= YA B & I
No. Part No. Name Q’ty | Remark
1 | GB/T5782-2000 | 7NfHSkI2HE M8x30 Bolt M8x30 2
2 | GB/T859-1987 18 8 Washer 8 33
3 | GB/T849-1987 18 8 Washer 8 36
4 | GB/T5782-2000 | 7~FfkiZ4e M8x25 Bolt M8x25 8
5 | GB1192-2000 [RIFE4Y B8x20 Pin B8x20 2
6 | GB/T5782-2000 | /NffiSkiZie M8x70 Bolt M8x70 8
7 | 490BPG-160001 | IERHA#E Cover 1
8 | 490BPG-160002 | IERt N5 TEHA Gasket 1
9 | 490BPG-82014 PRI HRET Adjusting screw 1
10 | GB/T6171-2000 | 7SFAIERE M8x1 Nut M8x1 1
11 | 490BPG-82008 W RS R 55 Bearing cover 1
12 | 490BPG-82009 LG S Gasket 1
13 | 490BPG-82001 JEAR End plate 1
14 | GB/T297-1994 Hh7& 30207 Bearing 30207 2
15 | GB/T5782-2000 | 7SFSkIRME: M8x20 Bolt M8x20 4
16 | GB/T5782-2000 | 7SfSkIRME: M8x40 Bolt M8x40 2
17 | 490BPG-82003 JEH Washer 1
18 | GB/T5782-2000 | /~ffiskiEH4: M8x60 Bolt M8x60 2
19 | GB/T5782-2000 | 7SfSkIRME: M8x15 Bolt M8x15 1
20 | 490BPG-02100 UplikEgcsraidis Qil pipe 1
21 | 490B-02012-1 LR End plate 1
22 | 490BPG-82007 W Vi%e Hydraulic pump gear 1
23 | GB/T5782-2000 | /~ff1skiEH4 M8x50 Bolt M8x50 3
24 | 490BPG-82006 | itHF i Ll AR IR Snap plate 1

c 17 -



ERFNR LS &2 B, Timing gear train assembly

5 5 % B & I
No. Part No. Name Q’ty | Remark
25 | 490BPG-82004 SURNTSE i Bridge gear 1
26 | GB/T276-1994 Bk 6009 Bearing 6009 2
27 | GB/T893-1-1986 | f%4[&l 75 Snap ring 75 1
28 | 490BPG-82005 UL jgrg el Gear shaft 1
29 | 490BPG-82010 IR AR Gasket 1
30 | 490BPG-82011 IR Connecting plate 1
31 | 490BPG-82012 W Gasket 1
32 | 490BPG-82013 Vi End cover 1
33 | GB21-76 INSFSKIZHE M10x45  Bolt M10x45 2
34 | GB/T859-1987 #1410 Washer 10 8
35 | GB/T849-1987 #1410 Washer 10 8
36 | 490BPG-02003 R E RNy ity Pump timing gear 1
37 | 490BPG-02006 IERE i Ee Timing idle gear 1
38 | 490B-02005 IERE R Bushing 1
39 | 490B-02004 ERSE R Idle gear shaft 1
40 | 490BPG-82002 PR iR IE Screw 1
41 | GB/T5782-2000 | /NfAkIRFE: M12x45  Bolt M12x45 1
42 | GB/T859-1987 AU E 12 Spring washer 12 1
43 | 490B-02011 MASHIERT RS AR End cover 1
44 | 490BPG-02009 M E R AT Camshaft timing gear 1
45 | GB/T1096-1979 | % C12x63 Key C12x63 1
46 | 490BPG-02007 e 1 s A Crankshaft timing gear 1
47 | GB/T5782-2000 | 7NFAkIEM: M8x45 Bolt M8x45 1
48 | 490BPG-16003 IER RS Timing gear housing 1

.18 -



WERHARAEsh &R B Timing gear train assembly

5 (A= A o) & UE
No. Part No. Name Q’ty | Remark
49 | 490BPG-16009-1 | IERF 4 st H Gasket 1
50 | GB/T5782-2000 | /~ffkiZie M8x75 Bolt M8x75 2
51 | 490B-16008 WML 4 Gasket 1
52 | 490B-16004-1 WM A I =2 Connecting flange 1
53 | 495B-02105 AL IER W42 Axle sleeve 1

.19 .



.20 -

%

i

==
NTiiA

CNSY

Cylinder head cover assembly




UL K

Cylinder head cover assembly

FF5 (A2 %4 K W IE
No. Part No. Name Q’ty | Remark

1 | A498B-11002 ST T E AR R Rubber pad 1

2 | A498B-11001-2 AL T Cylinder head cover 1

3 | 490B-11013B Sy 1 55 Cap gasket 1

4 | A498B-11003 IR A Rubber isolation bushing | 4

5 | A498B-11004 i Washer 4

6 | C490BPG-11009-2 | #4h4 Nameplate 1

7 | GB/T827-1986 FAIET 2x5 Rivet 2x5 4

8 | GB/T923-1988 HICIREE M8 Nut M8 4

- 21 -



.22.

MLMZE HUMAS RS S Oil pump and oil pipe assembly

2




MLIMZE HUMAS RS S8 Oil pump and oil pipe assembly

5 (A= YA B & I
No. Part No. Name Q’ty | Remark
1 | 490B-31203 (B4 5 Pin 2
2 | 490B-31001 MUMZRAG Bk Oil pump driving gear 1
3 | 490B-31004 GIRTHETS LU Qil pump housing 1
4 | GB/T97-1-2002 | “F-#JEl 8 Washer 8 5
5 | GB/T93-1987 AL 8 Spring washer 8 5
6 | GB/T5783-2000 | /Nff1SkiZHe M8x30 Bolt M8x30 1
7 | GB/T5783-2000 | /NffiSkiZie M8x20 Bolt M8x20 2
8 | 490B-33000 IRTiiK=47:9595% Piping assembly 1
9 | 490B-33005 Bl Gasket 1
10 | GB/T6170-2000 | /~fi2+H;: M8 Nut M8 2
11 | GB/T5782-2000 | XLki2t: M8 Stud M8 4
12 | 490B-31100A HLIMAR TGS EB 1 Screen filter 1
13 | 490B-31006 RUBA R Qil filter gasket 1
14 | 490B-31005 ML ZE 55 Cover,oil pump 1
15 | GB/T308-1989 BEk 10 Steel ball 10 1
16 | 490B-31003 PR fi] 53 Spring 1
17 | 490B-31002 PARIRET Screw 1
18 | GB/T6171-2000 | 7SFMREE M14x1.5 Nut M14x1.5 1
19 | GB/T6173-2000 ﬁ\ﬁﬁq?ﬁ L e Nut M14x1.5 1
20 | 490B-31007 GRS Y Cover,oil pump gasket 1
21 | 490B-31202 N+ Inner rotor 1
22 | 490B-31008 ANt Outer rotor 1
23 | 490B-31201 HLIh 2l Shaft of oil pump 1

.23.



BHIKEE KEEER:  Cooling water pump and fan assembly

.24 .



e HIKAE XU R PF

Cooling water pump and fan assembly

5 (A= A o) & UE
No. Part No. Name Q’ty | Remark
1 | GB/T5782-2000 | NSk M8x70 Bolt M8x70 4
2 | GB/T93-1987 S ARLE 8 Spring washer 8 4
3 | 490B-41100-1 K R4 (D380) Fan 1
4 | 490B-41003-3 AU E Gasket 1
5 | 490B-41002 AU B 5 Fan pulley 1
6 | 490B-41001 IRV Fan belt 1
7 | GBIT6178-2000 b%ﬁqﬂg%ﬂ Nut M10 1
8 | GB/T93-1987 S AALE 10 Spring washer 10 1
9 | GB/T97-1-2002 | V- 10 Washer 10 1
10 | 490B-42001 AU B R Fan pulley hub 1
11 | 490B-42011 4l 40 Snap ring 40 1
12 | GB/T278-1989 LR Bearing 2
13 | 490B-42003 LR Sleeve spacer 1
14 | GB/T1099-1979 | 4 5x19 Key 5x19 1
15 | 490B-42002 TR Bl Water pump shaft 1
16 | GB/T5782-2000 | 7~fSkIRME: M8x70 Bolt M8x70 1
17 | GB/T97-1-2002 HJE 8 Washer 8 4
18 | 490B-42004 IKEEAR Water pump housing 1
19 | GB1152-1989 THAR Qil cup 1
20 | 490B-42005 IR AR Gasket 1
21 | GB/T5782-2000 | /Nfski2He: M8x50 Bolt M8x50 3
22 | 490B-42011 IR R Ae) Gasket 1
23 | 490B-42006 TRIE PR Back plate 1
24 | 490B-42008 IR M58 Water pump impeller 1
25 | 490B-42009 7kt Water seal 1

.25 .



.26 -

USTHLZSIHERZ

Fuel supply system assembly




SIEESTHESS

Fuel supply system assembly

5 (A= CA R T
No. Part No. Name Q'ty | Remark
1 | 490B-16011-1 Ui RSy Gasket 1
2 | 490B-21000 % 4QTF451 Fuel injection pump 1
A T NN BEai¢:==n ﬁ
3 | GBT29-1-1088 | [ ARTHRRHIREE g v6os 3
M6x25
4 | 490B-23501 R4 Clamp 6
5 | 490B-23502 iz Rubber gasket 6
6 | GB/T93-1987 HEHIE 6 Spring washer 6 3
7 | GB/T6172-2000 | /~FUZHE; M6 Nut M6 3
P RIS .

8 | A490B-22000 F019103006 Fuel injector 4
9 | A490B-25100-1 | Mty #s [nlymAs Sk Injector leak-off pipe 1
- A e e T A 1st cylinder high
10 | A490B-23101 A e pressure fuel tube 1
- 5 R PR A 2nd cylinder high
11 | A490B-23201 A e A pressure fuel tube 1
- T R PR A 3rd cylinder high
12| A490B-23301 A e pressure fuel tube 1
_ st o 4th cylinder high
13 | A490B-23401 SPUEL 5 M pressure fuel tube 1

YETH A8 EMHM A AT Fuel supply tube from fuel
14 1 490B-25200 i filter to injection pump 1
15 | 490B-24000A SOmUETE a8 Fuel filter 1
16 | GB/T97-1-2002 | “F-#JEl 8 Washer 8 2
17 | GB/T93-1987 S ARLE 8 Spring washer 8 2
18 | GB/T5783-2000 | 7SffiSkIZHE M8x30 Bolt M8x30 2
A7 7ok st oo e FUEL Supply tube from
19 | 490B-25300 @Eﬁ*ﬁdﬁ{ﬁ%ﬁﬁm} B supply pump to fuel 1
" filter
_ _ A T M 45 Fuel supply pump
20 | 490B-25401-4 LB TURIIEE SN connector 1
21 | 498B-25002 MEYEH 25 [TV R A Sebific duct 3
22 | 498B-25001 M 17 7 s Leakproof cap 1
23 | 498B-25004 78T Clamp 10
24 | JB/T982-1977 HA BT 14 Springle Washer 2

.27 .



PLIMEETE % SRS AL e R B ALERL  Oil filter starting motor

and charging generator assembly

.28 .



PLIMIET % GRS ML e R B ALERL  Oil filter starting motor

and charging generator assembly

5 (A= YA B & I
No. Part No. Name Q’ty | Remark

1 | 490B-32000B MRS 4% Qil filter 1

2 | 490B-53001-4 | &HLHLIELE gAedr{gf;{Qrg lever for 1

3 | GB/T97-1-2002 | “F#/E 8 Washer 8 1

4 | GB/T93-1987 S ERE 8 Spring washer 8 1

5 | GB/T5783-2000 | 7SFISkIRH: M8x25 Bolt M8x25 1

6 | 490B-51000 EBHLL Starting motor 1

7 | GB/T5782-2000 | /SffiSki2#4 M10x80  Bolt M10x80 1

8 | 490B-52000 ALt 6 HL A HLIL Charging generator 1

9 | GB/T97-1-2002 | “F#&E 10 Washer 10 1

10 | GB/T93-1987 HEERE 10 Spring washer 10 1

11 | GB/T6170-2000 | NFAUEHEE 10 Nut 10 1

.29.



